

ICD-10 by Provider Type

Outpatient Specialized Therapy Providers

Type of diagnosis codes used:	ICD	
Type of procedure codes used:	СРТ	
Prior approvals affected by ICD-10?	Yes	
Claims affected by ICD-10?	Yes	
Special considerations for this provider type:	Beginning with dates of service on and after October 1, 2015, the ICD-10 diagnosis code Z51.89 replaces the individual ICD-9 V codes for each outpatient specialized therapy, but this code will not be required on the claim as a secondary diagnosis. For dates of service starting October 1, the rendering provider taxonomy will determine the use of revenue codes and CPT codes for the appropriate therapy.	
For more information:	https://www.nctracks.nc.gov/content/public/providers/ICD10/ICD10-announcements/OPST-Chgs-Coming-With-ICD10.html	
Examples*:	Beneficiary sees the OT (rendering provider taxonomy 225X00000X) on May 5 and the OT bills for CPT Code 97530, and the beneficiary sees the PT (rendering provider taxonomy 225100000X) on the same day and the PT bills for CPT Code 97530. ICD-9: OT would use secondary diagnosis code V57.21 and PT would use V57.1 ICD-10: No secondary diagnosis code required. Both claims pay even though the CPT Code and the date of service match because the rendering provider taxonomy and NPI are different.	

^{*} Note that examples provided are for illustrative purposes and do not constitute advice with regard to actual billing

Page 1 Rev. 9/14/2015



ICD-10 by Provider Type

	ICD-9 Code:	V54.81 Aftercare following joint replacement	
	ICD-10 Code:	Z47.1 Aftercare following joint replacement surgery	
	ICD-9 Code:	V57.0 Care involving breathing exercises	
	ICD-10 Code:	Z51.89 Encounter for other specified aftercare	
	ICD-9 Code:	V57.1 Care involving other physical therapy	
	ICD-10 Code:	Z51.89 Encounter for other specified aftercare	
	ICD-9 Code:	V57.21 Encounter for occupational therapy	
	ICD-10 Code:	Z51.89 Encounter for other specified aftercare	
	ICD-9 Code:	V57.3 Care involving speech-language therapy	
	ICD-10 Code:	Z51.89 Encounter for other specified aftercare	
FAQs:	Q: What will happen if we bill a V code for a date of service on or after October 1?		
TAGO.	A: The outpatient specialized therapy claim will deny.		
	Q: Do we continue to use V codes for claims with dates of serviced prior to October 1?		
	A: Yes		

^{*} Note that examples provided are for illustrative purposes and do not constitute advice with regard to actual billing

Page 2 Rev. 9/14/2015